
ASSEMBLY INSTRUCTION 
191B5424K-1  EK HEADBOARD 
191B5424K-2  EK FOOTBOARD & SLATS 
191B5424K-3  CK CK RAILS 

Thank you for purchasing this quality product. Be sure to check all packing material carefully for 
small parts that may have come loose inside the carton during shipment. 

PART LIST 
NO. Description Sketch Q'ty 
A HEADBOARD -- lPC 

B FOOTBOARD 
� 

lPC 

C SIDE RAIL 
� 

2PCS 

D SLAT / 4PCS 

E SUPPORT LEG ro 8PCS 

HARDWARE PACK ( IN 5424K-2)

NO. Description Sketch Size Q'ty 
1 THREADED ROD •• I I I I ll.....llr) 5/16" -18 X 5/16" 8PCS 

2 HEX NUT ® 17/64"1D x15/32"OD x 15/64"Tk 8PCS 

3 MOON WASHER & 9/64"1D x 19/32
11

OD x 19/64"Tk 8 PCS 

4 FLAT WASHER ® 5/16"1D x 3/4"OD x 0.083"Tk 8 PCS 

5 SPRING WASHER © 5/16"1D x 29/64"OD x 0.049Tk 8 PCS 

6 Wood Screw D�� 5/16" - 6 X 5/16" 8 PCS 

7 Open-head Wrench � 5/16" 1 PC 

Page 1/3 MADE IN VIETNAM 

ITEM NO.: 191B5424K-1CK#






	5424 ASSEMBLY INSTRUCION 20180106_Page_09
	5424 ASSEMBLY INSTRUCION 20180106_Page_10
	5424 ASSEMBLY INSTRUCION 20180106_Page_11



